iNCCT

SPARE PART LIST

ID8108

1

1l A@j

9 12 )

Lt ddhy

v

e

16 15 u{‘»
p e

7 r 4

o=

e — T
Item No. Part No. Part Description Remark
ID8108-EW
ID8108-SP-1 AA004000080 (Left-threaded screw M6*25 1pcs/1set
ID8108-SP-2 AA004000002 |Chuck(13mm) 1pcs/1set
ID8108-SP-3 AA004000045 [Shaft 1pcs/1set
ID8108-SP-4 AA004000046 |Woodruff key(3X10) 1pcs/1set
ID8108-SP-5 A1016001000 (Ball Bearing 6001-RS 1pcs/1set
ID8108-SP-6 AA004000048 |Circlip 912 2pcs/1set
ID8108-SP-7 AA004000050 [Spring 1pcs/1set
ID8108-SP-8 DD00003063 |Bearing 6001-2Z 1pcs/iset
ID8108-SP-9 DD00005181 |[Gear 1pcs/1set
ID8108-SP-10 AA004000053 |Circlip 10 1pcs/1set
ID8108-SP-11 AA004000054 (sealing ring 1pcs/1set
ID8108-SP-12 DD00003064 |Motor Support 1pcs/1set
ID8108-SP-13 A1010608000 (Ball Bearing 1pcs/1set
ID8108-SP-14 DD00004722 |Screw ST4X16 12pcs/1set
ID8108-SP-15 AA004000059 (steel ball 1pcs/1set
ID8108-SP-16 AA004000058 |spring 1pcs/1set
ID8108-SP-17 AA004000057 [founction lever 1pcs/1set
ID8108-SP-18 AA004000056 |Slip Plate Drill/Impact Selector |[1pcs/1set
ID8108-SP-19 AA004000068 (coil spring 2pcs/1set
ID8108-SP-20 DD00003065 [Carbon brush holder 2pcs/1set
ID8108-SP-21 DD00003066 [Carbon Brush 2pcs/1set
ID8108-SP-22 AA004000064 |Screw 4pcs/1set
ID8108-SP-23 DD00003067 ([Rotor 1pcs/1set
ID8108-SP-24 DD00003068 |Bearing 627-2RS 1pcs/1set
ID8108-SP-25 DD00003069 |[Stator assembly 1pcs/1set
ID8108-SP-26 DD00003070 |label 1pcs/iset
ID8108-SP-27/29 |DD00003071 [left&right Housing 1pcs/1set
ID8108-SP-28 DD00003072 |O ring ®3X9 3pcs/1set
ID8108-SP-30 DD00003073 |[Switch 1pcs/1set
ID8108-SP-31 AA004000073 |Cord protector 1pcs/1set
ID8108-SP-32 DD00008134 |Power Cable 2M 1pcs/1set
ID8108-SP-33 DD00003075 |Screw M8x100 1pcs/iset
ID8108-SP-34 DD00003076 |Hose clamp 1pcs/1set
ID8108-SP-35 DD00006443 |Side handle 1pcs/iset
ID8108-SP-36 DD00003078 |Depth stop 1pcs/1set




